- 7700
700 Lb. Capacity Pedestal Transmission Jack
Parts Breakdown

Part

No. No. Req’d Description

1 1 Support Post

2 4  legs

*5 7700057 1 Jack

6 1 Jack Handle

7 1 Jack Handle Grip

*8 770008 4  Finger

*9 770009 1 Heod Assembly
0] 12 1/2"x 1" Hex Bolt

11 12 1/2" Washer

12 12 1/2" Hex Nut

13 7700BK 5 3/8" x 1-1/4" Hex BoliBolt

14 4  3/8" Washer

15 5 3/8" Hex Nut

16 1 1/2" x 5" Bolt

*19  7700CH 1 Chain

20 1 3/8" x 1" J-Bolt and Wing Nut
*21 W301 4 3" Wheel

*Means only parts available
Note: ltem Numbers 10-16 and 20 are avail-
able in a Bolt Kit Part #7700BK.
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